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DETAIL A
ESCALA 1 : 7

Flat washer 5/16 x 1

HEX BOLT 5/16 x 1 1/2

1.-PLACE THE COVER AND BASE ON A FLAT 
SURFACE AS SHOWN IN THE IMAGE

2.- PLACE THE CORRESPONDING SCREWS
 AS SHOWN IN THE DETAIL A

3.- WITH HELP, TURN THE TABLE 180 °

Lock washer 5/16 x 1

INSTRUCTIONS

DESCRIPTION #
HEX BOLT 5/16 X 1 1/2 4
Flat washer 5/16 X 1 4

Lock washer 5/16 X 1 4
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ASSEMBLING INSTRUCTIONS



8012RNDTP & 9231RNDTP
ITEM NOMBRE CANTIDAD

1TOR022 Tornillo hexagonal 5/16 x 1 1/2 4

1RON003 Rondana plana 5/16" x 1" Galv. 4

1RON011 Rondana de presion 5/16" negra 4
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